For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

115-050A190 20" Lawn Boss SD-050 (1995) Page 1 of 2
Main Assembly

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

115-050A190 20" Lawn Boss SD-050 (1995) Page 2 of 2
Main Assembly

Ref#  Part Number Qty S/P/F  Description
1 734-1779 1 S  Wheel Ass'y. Comp.
2 742-0620 1 S 20" Blade
3 712-0324 1 /P Hex L-Nut 1/4-20 Thd.
4  710-1044 1 /P Hex Bolt 3/8-24 x 1.5" Lg.
5 753-0484 1 Blade Adapter Kit (Keyed)
6  738-0533 1 S Axle Bolt
7  736-0105 1 /P Bell-Wash. .380" I.D. x .88"
8 736-0331 1 /P Bell-Wash. .39" I.D. x 1.13"
9 712-0798 1 /P/IF Hex Nut 3/8-16 Thd.
10  710-1055 1 /P Hex Bolt 3/8-24 x 1" Lg.
11 736-0169 1 S/IF L-Wash. 3/8" I.D.
12 712-0241 1 /P Hex Nut 3/8-24 Thd.
18 17038 1 20" Deck Ass'y.
19  710-0654A 1 /P Hex Wash. Hd. Scr. 3/8-16 x 1" Lg.
20 17098 1 S Hinge Clip
21  731-0872A 1 S Rear Flap
22 726-0240 1 S Cable Tie
23  749-0928 1 S Lower Handle
24  710-1205 1 /P Rope Guide
25 736-0119 1 S/IF L-Wash. 5/16" I.D.
26  712-0267 1 S/F Hex Nut 5/16-18 Thd.
27  749-0538C 1 S  Upper Handle
28 710-0671 1 S  Curved Carriage Bolt 5/16-18 x 1.38" Lg.
29  710-0459 1 S HexBolt3/8-24 x 1.5" Lg.
30 747-0824 1 S  Std. Control Handle
31 712-0324 1 /P Hex L-Nut 1/4-20 Thd.
34  646-0875 1 S  Throttle Body
35 710-0605 1 /P Oval C-Sunk Scr.
38  746-0553 1 S  Control Cable
43 1 Engine
45  750-0910 1 S  Spacer .391" I.D. x .375" Lg.
46  712-0355 1 S  HexL-Nut 3/8-24 Thd.
48  731-1034 1 S  Chute Deflector Ass'y.
49  732-0593 1 S  Torsion Spring
50 17032 1 S  Adapter Plate
51  747-0710 1 S Hinge Pin
52  710-0599 1 /P Hex Self-Tap Scr. 1/4-20 x .5"
53  736-0270 1 /P Bell-Wash. 1/4" 1.D.
55  731-1386A 1 S  Mulching Plug Optional parts

WWW.mymowerparts.com



